SPARE PARTS CATALOGUE
: HUSQVARNA LB 448IV

Spare Parts List



SPARE PARTS LIST



LB 448iV
MOWER DECK / CUTTING DECK




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 295677105 ECROU

2 295666702 RONDELLE

3 295667104 ROUE Rear

4 503242901 ROULEMENT ABILLES

5 295688704 ROUE COMPLETE Rear

6 295667201 RONDELLE D'ESPACEMENT

7 576645703 ECROU

8 295666202 RONDELLE DESPACEMENT

9 295675201 SPACER WASHER

10 295667301 ECRAN

11 579580602 ECRAN

12 729577401 VIS CRPANT

13 295677401 ANNEAU

14 740421000 JOINT TORIQUE

16 727637251 VIS M6 X 25
17 295674301 RESSORT

18 295678101 ROTULE

19 578790201 ENSEMBLE DE SUPPORT DE POIGNEE

20 579581701 SUPPORT

21 579601503 LEVIER

22 725637851 VISIHCSFM M6 X 40
23 295613601 RESSORT

24 731711651 HEXAGON NUT FLANGE M8

25 725236871 VISEHHM

26 523066101 RONDELLE

27 295667701 LEVIER

28 579581503 AXE Rear

29 546157202 CHASSIS

30 546172102 BARRE

31 578338701 RESSORT DE DISQUE

32 579581103 AXE Front
33 295678702 RESSORT

34 735311401 ANNEAU DE SECURITE

35 295666901 PIGNON

36 578790101 ENSEMBLE DE SUPPORT DE POIGNEE

37 579581801 ARBRE

38 579581001 ARBRE

40 295661701 TOOL HOLDER

41 578976002 VIS ITXPANTT M5X 18
42 546171601 CARTER

48 502435201 VIS ITXPANTT M5X 10
49 529722301 COUPE

50 546562101 DECAL

52 295667004 ROUE COMPLETE Front
53 295688604 ROUE COMPLETE Front

55 578338601 RACLOR






PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 597937701 CARTER

2 597937801 CARTER

3 598563801 BOITIER DE LA BATTERIE

4 598563901 LID ASSY

5 598538208 UNITE DE COMMANDE

6 598564304 KIT DE CABLES Handle
7 597958201 COUVERCLE GAZ DECHAPPEMENT

8 598564101 TOUCHE

9 597757501 SECATEURS

10 598564001 CAPOT DU MOTEUR

11 599320001 VOLET DASPIRATION

12 598539001 ELECTRIC MODULE

13 598744601 BOITIER DE LA BATTERIE

14 598744501 BOITIER DE LA BATTERIE

15 598744401 BOITIER DE LA BATTERIE

16 598564401 CABLE



BLADE MOTOR AND CUTTING EQUIPMENT

LB 448iV

=
—==="

=y

=
==__




PXM_
PXM_REF PARTNO DESCRIPTION PXM_REMARK

1 597422708 UNITE DENTRAINEMENT
2 597466510 COUTEAU

3 501882802 SUPPORT DE LAME

4 503259401 RONDELLE

5 503332501 RESSORT

6 504456403 SCREW EHHI

7 735117301 RONDELLE DU RESSORT
9 546173601 TRANSMISSION

11 531208772 RONDELLE

12 295666901 PIGNON

13 504456402 SCREW EHHI

14 546296401 DECAL Model name



LB 448iV
HANDLE




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
1 503298303 PLAQUETTE

2 504457301 RONDELLE

3 531147215 CABLE

4 598861401 COLLIER DE SERRAGE

5 531147214 SWITCHBOX ASSY

6 593118701 SUPPORT ASSY

8 531147216  CABLE DEXTENSION

9 596253006 CARTE DE COMMANDE

10 597422101 GUIDON COMPLET

11 597465701 REGLAGE

12 727654351 VISRSQM M12X55
13 578789902 POIGNEE COMPLETE

14 295680501 RONDELLE

15 535423804 VISRSQM M8 X 35
16 579413902  TIGE DE REGLAGE

17 579297101 RESSORT

18 732211801 LOCKNUT M8



